
 

 

 

Water and Wastewater Master Plan 

Revision: Final 

Municipality of Lakeshore 

 

Lakeshore Water and Wastewater Master Plan 

 

 



 

 

 

Water and Wastewater Master Plan 

Client Name: Municipality of Lakeshore 

Project Name: Lakeshore Water and Wastewater Master Plan 

Project No: CE860100 

Document No: 240924105609_9e39ea92 

Revision No: Final 

Project Manager: Jillian JFS Schmitter 

Prepared by: Various 

Date: January 17, 2025 

File Name: CE860100_MasterPlanReport 

Document History and Status 

Revision Date Description Author Checked Rev

iew

ed  

Ap

pro

ved 

V0 2023/1

2/22 

Draft Sections 1 - 7 K. Moffatt 

J. Biasi 

S. Gupta 

R. Huang 

R. Ojeda Santaella 
[...]
resources will require further investigation prior to implementation. The MCM’s screening checklist for 

evaluating the potential for archaeological resources is used to identify where archaeological 

investigations are necessary.  

5.3 Existing Water Systems 

The Municipality is fully serviced with municipal water from the following five independent and 

interconnected water supply systems (WSS): 

▪ BRWSS, which is owned and operated by Lakeshore. 

▪ TWSS, which is supplied by the City of Windsor. Lakeshore owns the watermains within the municipal 

boundary that are supplied by the TWSS. 

▪ SPWSS, which is owned and operated by Lakeshore. 

▪ UWSS, which is supplied by Union Water. Lakeshore owns the watermains within the municipal 

boundary that are supplied by the UWSS. 

▪ TWWSS, which is supplied by the Municipality of Chatham-Kent. Watermains supplied by the TWWSS 

within the Lakeshore municipal boundary are either owned by Chatham-Kent or privately owned. 

While the UWSS, TWWSS and TWSS service part of Lakeshore, their water supply systems are not owned by 

the Municipality and are therefore not considered in the analysis of this Master Plan. Only the watermains 

supplied by the UWSS and TWSS that are located within the municipal boundary are owned by Lakeshore. 

The remaining systems are described in the following sections. The service area boundaries are presented 

in Figure 1-1. 

5.3.1 Belle River Water Supply System 

5.3.1.1 Service Area 

The BRWSS services the northwestern area of the Municipality and generally extends from Lake St. Clair to 

the north, Highway 401 to the south, Manning Road to the west, and Rochester Townline Road to the east. 

The extent of this service area is shown in Figure 1-1. The BRWSS service area includes a mixture of urban 

residential, rural residential, industrial, commercial, and institutional development with a total serviced 

population of approximately 27,903 people. The residential, industrial, commercial, and institutional 

consumers are mainly located north of the CPR between Pike Creek and Duck Creek. The remainder of the 

BRWSS service area primarily consists of rural residential consumers. The BRWSS is considered a “large 

municipal residential system” under Ontario Regulation (O. Reg.) 170/03 and is operated under 

Lakeshore’s MECP Municipal Drinking Water Licence (MDWL) Number (No.) 031-101 and MECP Drinking 

Water Works Permit (DWWP) No. 031-201. 



Water and Wastewater Master Plan 

 

240924105609_9e39ea92 5-15 

5.3.1.2 Treatment 

The BRWSS is supplied by the Lakeshore WTP, which is located at 492 Lakeview Drive in a residential area 

along Lake St. Clair within the community of Belle River. The Lakeshore WTP was originally constructed in 

1926 and underwent an extensive upgrade including gravity filters in 1945. 

From 1974 to 2006, a series of major renovations and process improvements were completed that 

established a rated treatment capacity of 18,200 cubic metres per day (m3/day). 

In 2008, the original WTP was demolished and replaced with a new modern treatment facility (including a 

new intake into Lake St. Clair) to satisfy the projected future water supply requirements of the service area, 

as well as to fulfill a number of recommendations of the 2009 Lakeshore WWMP (Stantec, 2009) related 

to system treatment and storage. The WTP includes the following unit processes: 

▪ Low-lift pumping 

▪ Clarification 

▪ Intermediate pumping 

▪ Filtration 

▪ Disinfection via ultraviolet (UV) and chlorination 

▪ Treated water storage 

▪ High-lift pumping 

The new WTP is located on the south side of Lakeview Drive, across from the original WTP site. The new 

WTP reuses the original low-lift pumping station, which was upgraded to service the new plant. The 

Lakeshore WTP is a conventional filtration plant with UV and chlorine disinfection and has a rated capacity 

of 36,400 m3/d. Raw water is drawn from Lake St. Clair. Onsite storage is provided by a two-cell treated 

water storage reservoir with a total storage volume of 9,922 m3. 

Details about the Lakeshore WTP include the following: 

▪ Rated treatment capacity of 36,400 m3/day 

▪ Intake conveys raw water from Lake St. Clair to low-lift pump station with the following features: 

- 1,200 millimetre (mm) diameter high-density polyethylene (HDPE) pipe 

- Extends approximately 1,050m into Lake St. Clair  

- Situated parallel to original intake 

- Terminates offshore into a 4.1 m diameter concrete and steel circular crib offshore at an 

approximate depth of 2.1 to 2.4 m 

- Includes 400mm diameter HDPE carrier pipe for zebra mussel and frazil ice control 

- Includes onshore intake well located adjacent to the low-lift pump station for emergency situations 

- Mean lake level hydraulic capacity of 50,000 m3/day 

▪ Low-lift pump station conveying raw water to the clarifier treatment system with the following features: 

- Two separate screening wells containing one automatic travelling raw water screen and one manual 

bypass screen each with 10 mm openings 

- Two pump suction chambers complete with four new low-lift vertical turbine pumps (three duty and 

one standby), each with rated capacity of 151.6 litres per second (L/s) at 15.9 m total dynamic 

head (TDH) 

- Common 600-mm-diameter discharge header complete with associated valves, controls, and 

appurtenances 



Water and Wastewater Master Plan 

 

240924105609_9e39ea92 5-16 

- Chlorine solution booster pump system for zebra mussel control 

- Raw water sampling pump system for analysis and process control 

- Low-pressure aeration blower system for frazil ice control 

- High-pressure air compressor system for frazil ice control 

▪ Clarification treatment system with the following features: 

- Four upflow solids contact clarifiers, each 10.67 m diameter, with 5.5 m side water depth (SWD) 

- Each rated for treatment rise rate of 4.4 metres per hour (m/hr) 

- Equipped with inclined tube settlers, sludge rake drive and sludge blowdown systems discharging 

directly into municipal sanitary sewer system 

▪ Filtration system with the following features: 

- Four gravity-flow dual-media open bed filters containing 3 m thick granulated activated carbon top 

layer on 0.3 m thick silica sand layer on underdrain system with air scouring capabilities 

- Each 8 m-long-by-4 m-wide-by-6.8-m-SWD with 626-cubic metre (m3) capacity 

- Each rated for filtration rate of 12 m/hr with 15 minutes empty bed contact time (EBCT) 

- Air scour system with air scour rate of 60 m/hr using two 1,920 m3/hr at 75 kilopascal (kPa) 

centrifugal air blowers 

- Filter backwash system with two 200 L/s at 15m TDH centrifugal backwash pumps, one 400 m3 

backwash supply tank, and two 500 m3 residuals holding tank with 15 minute backwash capacity 

- Filter-to-waste piping system complete with all associated valves, controls, and appurtenances 

▪ Onsite treated water storage system conveying treated water to a high-lift pump station with the 

following features: 

- Two-cell in-ground treated water reservoir with combined storage volume of 9,922 m3 

- Each cell is 51.8 m long by 21.1 m wide by 5.2m SWD 

- Complete with concrete baffle walls and all associated piping valves, controls, and appurtenances 

▪ High-lift pump station conveying treated water to distribution system with the following features: 

- 8.1 m-long-by-1.7 m-wide-by-6.3 m SWD chamber with four separate suction compartments 

- Fitted with three high-lift vertical turbine pumps (two duty and one standby) each rated 211 L/s at 

41.5 m TDH 

- Common discharge header complete with associated valves, meters, controls, and appurtenances 

- Treated water sampling pump system for analysis and process control 

▪ Alum chemical storage and feed system with the following features: 

- Two alum bulk storage tanks each having capacity of 21 m3 

- Two diaphragm metering feed pumps (one duty – one standby) each rated 0–408 litres per hour 

(L/hr) 

- Complete with all associated piping valves, controls and appurtenances 

▪ Polymer chemical storage and feed system with the following features: 

- Liquid polymer Type 1 storage tank having capacity of 2,082 litres 



Water and Wastewater Master Plan 

 

240924105609_9e39ea92 5-17 

- Two diaphragm metering liquid polymer Type 1 feed pumps (one duty – one standby) each rated 

0-26.5 L/hr 

- Two liquid polymer Type 2 storage drums each having capacity of 20 litres 

- Two diaphragm metering liquid polymer Type 2 feed pumps (one duty and one standby) each rated 

0–9.5 L/hr 

- Mixing chamber with integral mixer and associated controls for polymer dilution 

- Complete with all associated piping valves, controls, and appurtenances 

▪ Powdered activated carbon storage and feed system with the following features: 

- Powdered activated carbon (PAC) hopper with 2.3m3 capacity 

- Variable-frequency drive (VFD) PAC feed system paced to flow 

- PAC/water mixing eductor 

- Two booster feed pumps (one duty and one standby) each rated at 0–182 L/hr 

- Complete with all associated piping, valves, controls, and appurtenances 

▪ Disinfection system with the following features: 

- Ultraviolet (UV) primary disinfection system using two UV reactors (one duty and one standby) each 

rated 0–36,400 m3/day 

- Chlorine gas secondary and emergency disinfection system consisting of two chlorine gas 

vacuum-based feed systems (one duty and one standby) using 150-pound cylinders with automatic 

switchover, weigh scales, emergency chlorine gas scrubber, and all associated piping, valves, 

controls, and appurtenances, which feed a common distribution manifold that supplies chlorine to 

the following systems: 

 Zebra mussel control with chlorine feed capacity of 0-140.3 kilograms per day (kg/day) 

 Pre-chlorination with chlorine feed capacity of 0-175 kg/day 

 Post-chlorination with chlorine feed capacity of 0-127.6 kg/day 

▪ Residuals management system with the following features: 

- Two 567m3 dissolved air flotation (DAF) holding tanks equipped with DAF equipment for thickening 

residuals prior to being pumped into clarifiers 

- Two residual transfer pumps each rated at 17 L/s at 8.7 m TDH 

- DAF equipment having a rated capacity of 1,400 m3/day with initial rapid mixing followed by 

two-stage flocculation and final clarification with 5.7 surface loading rate, 8 second retention time 

during rapid mixing and 8 minutes’ retention time during flocculation stage at peak flow 

- Two air saturation tanks each having capacity of 650 litres with 65m/hr surface loading rate at 

550=kPa working pressure 

- Two recycle pumps each rated at 5 L/s at 63 m TDH 

- Two air receivers each having capacity of 6 litres 

- Two air compressors rated at 58.4 Litres per minute @ 620-kPa maximum 

▪ Standby power system with the following features: 

- 900-kilowatt (kW) diesel generator with automatic transfer system 

- Diesel fuel storage tank having capacity of 2,270 litres 



Water and Wastewater Master Plan 

 

240924105609_9e39ea92 5-18 

▪ Process control and supervisory control and data acquisition system with the following features: 

- Magnetic flow meters for clarifier influent, filter effluent, filter backwash water supply, UV reactor 

influent, high-lift pump discharge, clarifier blowdown, PAC pump discharge, zebra mussel booster 

pump discharge, DAF influent 

- Ultrasonic level sensors for level control 

- Pressure transmitters for high-lift discharge and filter differential head loss 

- Chlorine residual analyzers for raw water, filtered water, and treated water 

- Turbidity analyzers for intake influent, low-lift pump discharge, clarifier effluent, filter inlet, filter 

effluent, DAF influent and effluent, and high-lift pump discharge 

- pH analyzers for intake influent, low-lift pump discharge, reservoir and high-lift pump discharge 

- Temperature analyzers for intake influent, low-lift pump discharge and high-lift pump discharge 

- GE-based Fanuc programmable logic control (PLC) hardware and Wonderware In-Touch software 

complete with universal power supply 

5.3.1.3 Storage and Distribution 

The BRWSS treated water storage and distribution system consists of a single pressure zone. The BRWSS 

is supplied by the Lakeshore WTP, with treated water storage provided by the reservoir storage at the 

WTP and the Belle River Water Tower. The Belle River Water Tower was first constructed in 1954 and 

upgraded in 2015. It is located near the intersection of Rourke Line Road and Oakwood Avenue and 

provides 5,800 m3 in storage volume. The Maidstone Water Tower previously serviced the BRWSS but was 

decommissioned. The Table 5-5 presents a summary of the active water storage facilities in the BRWSS 

and their volumes. 

Table 5-5. BRWSS Storage Facilities 

Storage Facility Storage Volume (m3) 

Belle River Water Tower 5,800 

Lakeshore WTP Reservoir  9,922 

BRWSS Total Storage Volume 15,722 

The distribution system consists of approximately 275 km of watermains, with pipe diameters up to 

600 mm. There are emergency interconnection points with neighbouring water supply systems at the 

following locations: 

▪ TWSS 

- County Road 42 east of County Road 19 (Manning Road) – 200-mm-diameter interconnection 

- Amy Croft Drive east of County Road 19 - 300 mm-diameter interconnection 

▪ UWSS 

- Belle River Road south of Highway 401 - 200 mm-diameter interconnection 

▪ SPWSS 

- Surf Club Drive north of County Road 2 - 150 mm-diameter interconnection 



Water and Wastewater Master Plan 

 

240924105609_9e39ea92 5-19 

5.3.2 Stoney Point Water Supply System 

5.3.2.1 Service Area 

The SPWSS services the communities of Stoney Point, Surf Club, Comber, and the rural areas between 

Lake St. Clair and County Road 8 generally east of Rochester Townline and west of Big Creek. The extent of 

this service area is shown in Figure 1-1. The Stoney Point water service area consists of a mixture of urban 

residential, rural residential, industrial, commercial, and institutional development with a total equivalent 

service population of approximately 6,100. The SPWSS is considered a “large municipal residential 

system” under O. Reg. 170/03 and operates under Lakeshore’s MECP MDWL No. 031-101 and MECP 

DWWP No. 031-201. 

5.3.2.2 Treatment 

The SPWSS is supplied by the Stoney Point WTP, which is located at 6011 St. Clair Avenue along the shore 

of Lake St. Clair in the residential community of Stoney Point. The WTP was originally constructed in the 

early 1950s. In 1991, the plant underwent an extensive upgrade and expansion from a pressure filter 

treatment facility to a gravity filter treatment facility. The Stoney Point WTP is a conventional filtration 

plant with chlorine disinfection and has a rated capacity of 4,545 m3/d. Raw water is drawn from Lake St. 

Clair. Onsite storage is provided by a two-cell treated water storage reservoir with a total storage volume 

of 1,727 m3. 

As part of the 1991 expansion, the existing structures were expanded and retrofitted with washrooms, a 

lunchroom, an office, a workshop, a laboratory, storage areas, and the like, as well as chlorine gas 

disinfection and fluoridation facilities. The expanded treatment facility was also fitted with two new 

dual-media gravity filters, a new high-lift pump well, and a new underground reservoir complete with new 

high-lift pumps, backwash pumps, and a standby emergency generator. The expansion also featured new 

clarifier sludge and filter backwash treatment and disposal systems, complete with a two-celled settling 

pond as well as modern PLC-based process control and a supervisory control and data acquisition 

(SCADA) system. 

Together with the treatment facility, the low-life pump station was retrofitted with new low-lift pumps and 

metering systems, new chemical storage and feed systems for coagulation (alum), taste and odour control 